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Statement

RIS A E AT (SRR L #D) R
The test report is invalid if it is not affixed the official seal of the laboratory to it.
SHNIRE REFNEALREAT (BRBENEHE) TX.

Copies of the test report without the official seal of the laboratory are invalid.

 RIER G T R HEAR TR

The test report is invalid without the signatures of compiler, checker and approver.
AR A5 ER SR

The test report is invalid if it is blotted out.

KGRI L PHHLAE, A SRR

It is forbidden to copy the test report partially without the written approval of the
laboratory.

EFEZFCRN SR, DO g AT 3K

The conclusion of the consignation test is only valid for the provided sample.
AR 4G LA SORME, 2SR (g BURRESC, W RA PRI, B
PhrpSC Ay E

The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chinese version shall
prevail.

SR A U, A I 2 AR AR AR AT

Unless noted otherwise, the test type is consignation test.

Hihl: FHFTT IR 4% 3455 Address: No.345 East Yunling Road, Shanghai
S B 4 i (Post Code): 200062

HLi%(Tel): (021) 31765555 f&H.(Fax): (021) 31015117

Mk (web site): www.ghs.cn

B, {548 (E-mail): zmh@ghs.cn
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- AT FE AR M CR123A 3. 0V 1600mAh
B 4 AR Chinese
NAme e Samp(er |\ e 5 Lithium Manganese Dioxide Battery CRI123A 3.0V 1600mAh
English
Mo T 1119100290
Sample No.
~§_;}£$41 RN T BB A R R R R A F)
Consignor Huizhou Huiderui Lithium Battery Technology Co., Ltd
A FEA RO TIT B B R B 4 PR )
Manufacturer Huizhou Huiderui Lithium Battery Technology Co., Ltd
KRk BAE <()H:f“lﬁ“h%l_$é*ﬁ’}ﬁw(% R FNFRAET )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
K ZAFA KEE (RTREEEDEHNENS KRBT
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38. 3
PER ’ o
A*"" ML WA, FEWE RS
ppearance Black and yellow Plastic film shell
GREE SR 2019-10-24 A RALIE B 2019-10-28 ~ 2019-12-02
Accepted Date Test Date
KRR B o R FR R0 s b s SRR B 3R R
2 Altitude simulation, Thermal test;Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
2R, EHESTFEKAR (RTERHWESRHMED RIGH m%\
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. RY i 'l
W 44 The sample has passed the test items of UNITED NATIO ”R\éﬁognnénda’;wns\gn the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and C T\el:}é STASG/AC. ’10/_11 Rev. 6
Conclusion Amend. 1 38. 3 \\\\ ‘.V
1= Ei;
3 = —
AR H 3 (Date): ;\2019 12— (E‘Rj\ﬁ‘
&ix E5rH0. 51g o Lithium content:0. 51g, /AT 7 HLEE HETB AN rlwﬁ@%ﬁﬂ?
A1)
Comment
i R ! R 3 4 AL
Consignor 516006
Address Post Code
wAE Y R T %4 B
Approver: il Checker: Comp1ler
R

" Title:

B & TRT (Vice chief engineer)
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F]‘E‘ o *‘I@']‘ﬁ E] Z’ﬁ: *i:‘/ﬁ-g"jaék*ﬁ:‘/ﬁ-%ék% o &4 242 -
1)— X &m]/a% $ﬁ/ﬂ1€ é/i
Name of Test Standard requirement or The s
No. e Clause Nummber of Standard Test Result | Conclusion | Remark
Eﬁ)égﬁ] TR RS a5 Abx
B AR HEFH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W Bt 1
1 Altitude I‘JJSE%T-I - See Appendix 1 aH /
: g N Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section )
38.3 Test T.1
mﬁﬂ'lil CRTfa ez m gy 3 WK Abs
SHll S HEFMEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WLf43 2
2 AR BT, 2 szem Appendix 2 G /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
ﬁgﬁ»&fﬁ;w@ﬁiﬁﬁéwﬁ BB AR
= ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLFR 3
3 A HRT. 3 i A A , 1
Vibration UN M 1 of Test diee: ; eceabRendlx = -
anual o ests an riteria Passed |
ST/SG/AC. 10/11/Rev. 6 Amend.1 Section
38.3 Test T.3
%ﬁ@»(%?ﬁ@ﬁ%ﬁﬁlﬂ‘]ﬁﬂ(% W FAR
Y ST/SG/AC. 10/11/Rev. 6 Amend. | I
| i ik ﬁi?ﬁq{ /S6/ /11/Rev end. 1 38.3 | fLPfER 4 ‘ ot
| Shook el 0T L See Appendix 4 = is /
| anual of Tests and Criteria Passed
‘ ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section )
| 38.3 Test T.4 Y
BAE (XTFRERPSHMEND KRR
N B fﬂf‘m ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L% 5 e
5 RT. 5 3 .
} EXterr}al shaFt I Manual of Tests and Critéria S€ Aggndix 8 P;ssed /
| circuit ST/SG/AC. 10/11/Rev.6 Amend. 1 Section
| 38.3 Test 1.5
: BERE (XTaiRBRPSimfiEi - RRmmbs
BIE HEFAR) ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | JLEZK 6
6 Crush BT 6 . See Appendix 6 B 7
| rus UN Manual of Tests and Criteria Passed
| ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
| 38.3 Test T.6
| BET CF RS SR
#HE= ) ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | il [t 7
7 gﬁ%ﬂ)ﬁ% WIT. 8 SJZ;H Appendix 7 B /
Forced discharge |yN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
=]
8
PEwEZS 2o . BRI 20C-25°C  IABTRAE /%
Test Environment Ambient temperature:20°C-25°C;Ambient humidity:/%
Condition
RA B ’
Test Item
2 eRBHA i .
Subcontracted Test N OLERE 2 AR / L /
Condition Subcontracted | Name Post Code
Laboratory Wit / w75 /
Address Tel
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A% 1 WRAA 2 A | G
No. Name of Test Items Altitude simulation
Y% a2 S
b by [ B e
Ha | HaRs Li Bene RIE A |5 g ik | MaeE| s
%5 Sample Status RE e E R= FF3-9, /& | Mass Loss | Residual |3
Sample Mass ocv Mass oCV OCV |Other
No. /g N /g N 1% /% Event
R
001 o 16. 0087 3.32 | 16.0082 | 3.32 0. 00 100.00 | ©
002 ey 15.9124 | 3.31 | 15.9115 | 3.31 0.01 | 100.00 | ©
003 e 15.6952 | 3.31 | 15.6952 | 3.31 0.00 | 100.00 | ©
004 ol 15. 7501 3, 31 15.7488 | 3.31 0.01 100.00 | O
005 T A 15. 8659 3,32 15.8655 | 3.32 0. 00 100.00 | ©
006 SO 15. 8507 3:30° " |15:8504 53, 30 0. 00 100.00 | o
007 e 15.8206 | 3.32 | 15.8195 | 3.32 0.01 | 100.00 | ©
008 e 15. 7711 3,32 15.77113 | 3.32 0. 00 100.00 | ©
009 sk 15. 8610 3. 32 15.8612 | = 3.42 0. 00 100.00 | o
010 e 15. 9387 3,32 | 15.9378 | 3.32 0.01 100.00 | ©
AT
011 Fully discharged 15. 7295 / 15. 7286 / 0.01 A O
012 Full};é%ifi(cihﬂarged 15. 7063 / 15. 7074 / 0.00 / O
013 | puiio® & | 15.9532 / 15. 9528 / 0. 00 / 0
AT
014 Fully discharged 15. 6975 / 15. 6982 / 0.00 / (0]
AL
015 Fally diarged | 15. 7957 7 15. 7944 / 0.01 / 0
AT
016 Fully discharged 15. 8789 / 15. 8792 / 0.00 / O
017 Full'lji%ifg(c?arged 15. 9703 / 15. 9699 / 0.00 / O
AT
018 Fully discharged 15. 8759 / 15. 8756 / 0.00 / O
) - .
019 Fully discharged 15. 8435 /i 15. 8432 / 0.00 /i O
AT 5 -
020 Fully discharged 15. 8028 / 15. 8025 / 0.00 / O

HiE: LR V-IRA D4R R-A 4 F-&2 K -k, LEA. LK. LRE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ) RRAE £ | AR
No. Name of Test Items Thermal test
) a2 35S
#e | Hanas e RE After | e 945 % | )4 b 5| 24t
%5 Sample Status RE |[FRRLE RE FF 3, /& | Mass Loss| Residual | 3
Sample Mass ocv Mass ocv OCV |Other
No. /g N /g NV /% /% Event
001 ol 16. 0082 3.82 16. 0021 3.31 0.04 99. 70 0
Undischarged g s e * 2 e
IR
002 i 15.9115 3,31 15. 9071 e 0.03 100.00 | o
KIKH
003 e 15. 6952 3 11 15. 6850 3.31 0.06 100.00 | o
IR
004 i 15. 7488 3.31 15. 7442 3. 30 0.03 99. 70 0
Rk
005 W Lok 15. 8655 380 15. 8615 3. 30 0.03 99. 40 0
I
006 e 15. 8504 3. 30 15. 8468 3..30 0. 02 100.00 | o
IR ;
007 e 15. 8195 g 32 15. 8155 3.30 0.03 99. 40 0
IR
008 il 15. 7713 5 32 15. 7670 3. 30 0.03 99. 40 0
IR
009 g ok 15. 8612 4 32 15. 8567 3.81 0. 03 99. 70 0
IR
010 e e 15. 9378 g 32 15. 9338 3. 30 0.03 99. 40 0
011 e e [ s / 15. 7233 / 0.03 / 0
012 e s i | 157074 / 15. 7045 / 0. 02 / 0
e AT
013 ey | 15,9528 / 15. 9494 / 0.02 / 0
e TR
014 i ) / 15. 6938 / 0.03 / 0
e AT
015 Rl e ed | 15.7944 / 15. 7905 / 0. 02 / 0
. eI
016 rll e wed | 15.8792 / 15. 8747 / 0.03 / 0
SEA TR . -
017 s | 16,9699 / 15. 9686 / 0.01 / 0
ST
018 Rl s ed | 15.8756 / 15. 8711 / 0.03 / 0
019 FELT 15. 8432 / 15. 8404 / 0. 02 / 0
Fully discharged 1 : :
S TR e r
020 it | 18,8025 / 15. 7978 / 0.03 / 0
& L-R V-IRA D-F4K R- % F-A& K 0-L#R. LAA. LK, LRE. LAEK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RAURE LA | )
No. Name of Test Items | yipration
s a2 S5
#.2 kA RIA] Before R After FERE | #ewE|
%5 Sample Status RE FROUE| RE FF##, /% | Mass Loss | Residual |
Sample Mass OoCV Mass OCV OoCV Other
No. /g IV /g IV /% /% Event
ARTBH .
001 Undischarged 16. 0021 331l 15. 9950 3.31 0.04 100. 00 0
AR
002 Undisc’harged 15.9071 3.31 15. 8992 3.31 0.05 100. 00 o}
ARTBCH,
003 Unddechasged 15. 6850 3..31 15.6771 3.31 0. 05 100. 00 0
v KA H,
| 004 Undischarged 15. 7442 3.30 15.7375 3.30 0. 04 100. 00 0
KA,
| 005 i echapeed 15. 8615 3. 30 15. 8587 3.30 0.02 100. 00 0
AR
006 Undischarged 15. 8468 3.30 15. 8429 3. 30 0.02 100. 00 0
ARIYH Y
007 Undiscjharged 15. 8155 3. 30 15. 8104 3.30 0.03 100. 00 0 ]
R 3
008 Uridischaraed 15. 7670 3.30 15. 7624 3.30 0.03 100. 00 0 ,A
AR,
009 Undischarged 15. 8567 331 15. 8509 3.31 0. 04 100. 00 6}
R
010 U eobinriged 15. 9338 3.30 15. 9300 3.30 0.02 100. 00 0
SEATH
011 Fully éischarged 15. 7233 / 15. 7197 / 0.02 ¢ 0
SRR
012 Fully éi’scharged 15. 7045 / 15. 7016 / 0.02 / 0
013 B T | 15994 / 15. 9465 / 0. 02 £ 0
SEAHE
014 Fil 1y dicohaviad 15. 6938 / 15. 6911 / 0.02 / 0
FEATH
015 Fully éischarged 15. 7905 / 15. 7875 / 0.02 / ¢}
016 = B 15. 8747 / 15. 8719 / 0. 02 / 0
Fully discharged d : g
SEAH = -
017 FU]I; éi’scharged 15. 9686 / 15. 9675 / 0.01 / 0
SEATHHL -
018 Fully discharged 15. 8711 /4 15. 8677 / 0.02 [ 0
SEATI = .
019 Folly 4 sehiciad 15. 8404 / 15. 8369 it 0.02 / 0
S AR £ 795
020 Fully :dtischarged 15. 7978 / 15. 7950 /e 0.02 / 0
&iE: LR V-RA DMK R % F-R2K 0-FR. LRA. LMK, LHE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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F5 " AR B L AR thity
No. Name of Test Items Shock
XRIEAT Before REE After
5| HaRA RERK [ HEOE | o
%5 Sample Statis RE | FBLE| AZT JF#-#, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass ocv OCV | Other
No. /g N /8 N % 1% Event
R a
001 b 15.9950 | 3.31 | 15.9947 | 3.31 0.00 | 100.00 | o
002 o 15.8992 | 3.31 | 15.8988 | 3.31 0. 00 100.00 | o
RIBHA
003 e 15.6771| 3.31° | 15.6766 | 3.31 0.00 | 100.00 | o
004 e 15.7375 | 3.30 | 15.7375 | 3.30 0.00 | 100.00 | o
005 et 15.8587 | 3.30 | 15.8586 | 3.30 0. 00 100.00 | o
006 . 15.8429 | 3.30 | 15.8425 | 3.30 0. 00 100.00 | o
007 e 15.8104 | 3.30 | 15.8105 | 3.30 0..00 100.00 | o
008 W ik 15.7624 | 3.30 | 15.7628 | 3.30 0.00 | 100.00 | o
009 e 15.8509 | 3.31 | 15.8512 | 3.31 0.00 | 100.00 | o
010 B 15.9300 | 3.30 | 15.9303 | 3.30 000 | 100.00 | o
011 | purcad o | 1590 / 15. 7196 / 0. 00 / 0
2 A
012 Fulll; ji:i}fclf‘arged 15.7016 / 15. 7010 / 0.00 / O
013 Fullj:'gfi}ijfclhﬂarged 15. 9465 / 15. 9458 / 0.00 / O
AT
014 Fully discharged 15.6911 / 15. 6914 1 0.00 / O
OBl bl o, TS / 15. 7872 / 0. 00 7 0
016 Fully discharged 15. 8719 / 15. 8718 / 0.00 / O
SEATRE -
017 Fully discharged 15. 9675 / 15. 9667 /: 0.01 / O
SEATHH
018 |  pureiie | 15.8677 / 15. 8673 / 0. 00 / 0
o A
019 | purcaes & | 15.8369 / 15. 8375 / 0. 00 / 0
020 || . sl e o | 157950 / 15. 7946 / 0. 00 / o

Fiz: LR V-RA D-MR R-AE F-RK 0-Rkh. LRA. LMK, RKE. AiX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 5 KRR B 4 AR it

No. Name of Test Items External short circuit

s HERE Wl PR
Sample No. Sample Status s Exterr;a}’lcTemperature Other Event

001 Undﬁ?}iﬁged 99.8 0
002 Undig(l;%ged 96. 6 0
003 Und?if%;%ged 98.17 0
004 i 104. 0 0
005 Undigiged 9.1 0
006 W N 108. 8 0
007 ot 108. 8 0
008 i o 87. 3 0
009 Und?:g?rged 9.2 2
010 L 92.8 0
011 Fullj?%i}z(cfarged 79.8 0
012 Fullj?%i?c?arged 7.1 &
013 Ful??ﬁfarged 8L.0 a
014 Fullj?fi?c?arged 4 2
015 l’ullj?%iffcfarged 82.4 2
016 Fulf?ﬁ%iffcfarged 86. 2 8
017 Fuuj_?ﬁflcfarged 78.2 9
018 Fun?;éﬁ?cfarged 7.0 L
019 Ful i?iffc?arged 73.2 0
020 SR 75.9 0

Fully discharged

Fix: D-MK R85 F-R XK 0-LMIk. ARK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 h RATE 2 H |
No. Name of Test Items Crush
P HRA RELORHRL EYR R
Sample No. Sample Status Max. Extern/athTemperature Other Event
e Und?iz&h;%ged 45.3 0
bt Und?;?l(l;%ged 31.4 0
- Undi?ﬁiged 33.0 0
= Undi?éf;ged 32.4 0
025 " dfﬁ‘ﬁge ; 30. 5 0
- Fuuj?%i?c?arged 241 o
b Fullj?%iffcf‘arged 26.9 L
922 Fullj?%iﬁfcfarged 26.8 &
i Fullj;?%gcfarged 20 o
LI Faspq | This space intentionally left

blank

Fix: D-MRR F-RK 0-RMk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 : BRI B 2 A SR
No. Name of Test Items Forced discharge
] 2 o g
g S
Other Event
031 Ful ]?fi}ibfcfarged o
032 Ful f;u ﬁ(?ijji(c?arged Y
033 Full%f?i}fc[garged 0
_ 034 Fun?%i?cfarged Y
: 035 Fulfh%iﬁfcfarged Y
: 036 Ful 1%%i?cf‘arged 0
037 Fullsf%iﬁfcfnged Y
038 Ful lj?%i?cfarge d 0
039 Ful lin%iﬁfcf‘arged 0
040 Ful lj?%iﬁfcfarged 0
DR 28 This spalceeftiri)tlir;tkionally

&iE: DR F—A K 0-FMik. LAZK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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